SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 66 / 10MHz
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30.000 MHz 1.000 GHz 1.000 MHz 929.46777 MHz -47.48 dBm -34.48 dB 30,000 MHz 1,000 GHz 1.000 MHz 991.51674 MHz -47.54 dBm -34.54 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69318 GHz -46.86 dBm -33.86 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.19923 GHz -47.75 dBm -34.75 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.97561 GHz -46.,46 dBm -33,46 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.50104 GHz -46.30 dBm -32.30 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51542 GHz -42.60 dBm -29.60 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91442 GHz -42.,32 dBm -29.32 db
9.000 GHz 13.000 GHz 1.000 MHz 10.62305 GHz -41.78 dBm -28.78 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61805 GHz -41,90 dBm -28.90 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.82997 GHz -39.27 dBm -26.27 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.83206 GHz -30,24 dBm -26.24 d&
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1,000 GHz 1,700 GHz 1.000 MHz 1.55325 GHz -47.93 dBm -34.93 dB
1.790 GHz 3.000 GHz 1.000 MHz 2,50386 GHz -46.31 dBm -33.31 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.,98592 GHz -42.41 dBm -29.41 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.61455 GHz -41.80 dBm -28.80 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.89397 GHz -39.29 dBm -26.29 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 66 / 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK
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Ref Level 0.00 dBm
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 991.51674 MHz -47.36 dBm -34.36 dB 30,000 MHz 1,000 GHz 1.000 MHz 950.79710 MHz -47.47 dBm -34.47 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69808 GHz -47.04 dBm -34.04 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.20202 GHz -47.76 dBm -34.76 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.52120 GHz -46.,40 dBm -33,40 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.51072 GHz -46.,34 dBm -33.34 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93392 GHz -42.47 dBm -29.47 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.92592 GHz -42.50 dBm -29.50 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59855 GHz -41.79 dBm -28.79 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.57355 GHz -41,74 dBm -28.74 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.82122 GHz -39.11 dBm -26.11 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.82372 GHz -30,17 dBm -26.17 dB
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Range Low | Range Up RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 975.51974 MHz -47.43 dBm -34.43 db
1,000 GHz 1,700 GHz 1.000 MHz 1.56864 GHz -47.53 dBm -34.53 dB
1.790 GHz 3.000 GHz 1.000 MHz 1.79262 GHz -45.49 dBm -32.49 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.91942 GHz -42.62 dBm -29.62 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.60855 GHz -41.83 dBm -28.83 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.81914 GHz -39.39 dBm -26.39 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 66 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 976.00450 MHz -47.24 dBm -34.24 dB 30,000 MHz 1,000 GHz 1.000 MHz 936.25437 MHz -47.43 dBm -34.43 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -46.28 dBm -33.28 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.19083 GHz -47.67 dBm -34.67 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.51112 GHz -46,52 dBm -33,52 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.06674 GHz -46.43 dBm -32.43 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99692 GHz -42.53 dbm -29.53 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.92092 GHz -42.51 dBm -29.51 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.62905 GHz -41.54 dBm -28.54 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.59105 GHz -41,80 dBm -28.80 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.83622 GHz -39.28 dBm -26.28 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.60524 GHz -30.42 dBm -26.42 dB
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30.000 MHz 1,000 GHz 1,000 MHz 962.91604 MHz -47.47 dém -34.47 db
1,000 GHz 1,700 GHz 1.000 MHz 1.14640 GHz -47.68 dBm -34.68 dB
1.790 GHz 3.000 GHz 1.000 MHz 2,48935 GHz -46.43 dBm -33.43 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.96342 GHz -42.49 dBm -29.49 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.59405 GHz -41.80 dBm -28.80 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.82872 GHz -39.24 dBm -26.24 dB
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG042406-07B

Frequency Stability

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0008
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0014
0 Normal Voltage 0.0002

-10 Normal Voltage 0.0061 PASS
-20 Normal Voltage 0.0046
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0079
20 Normal Voltage 0.0014
20 Battery End Point 0.0014

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 71

Peak-to-Average Ratio

Mode LTE Band 71/ 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.61 5.74 6.38 PASS
TEL : 886-3-327-3456 Page Number . A71-1 of 27

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 71 / 20MHz / QPSK
Middle Channel / Full RB

LTE Band 71/ 20MHz / 16QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

26dB Bandwidth

Mode LTE Band 71 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 493 | 488 | 979 | 971 | 14.36 1451 | 18.66 | 19.06
Mode LTE Band 71 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.92 - 9.79 - | 14.33 - | 1898 | -
TEL : 886-3-327-3456 Page Number . A71-3 of 27

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 71

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
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Type | Ref | Tre | X-value Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value | Function Function Result
ML f 682,528 MHz 15.22 dam nd8 down 4.925 MHz ML 579.151 WAz 13.50 dam nd8 down 4.875 MRz
TL 1 676.012 MHz -10.93 dbm nd8 26.00 dB T1 L 676.052 MHz -12.50 dBm 26.00 dB
T2 1 682.638 MHz -10.31 dBm Q factor 138.6 T2 1 682,928 MHz -12.62 dBm 139.3
L I 4 - [S JL -
ctrum s pectrum &
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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™M1[1] 16.48 dBm) 16.71 dBm)
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Marker Marker
Type | Ref | Tre | X-value Y-value Function | Type | Ref | Tre | X-value 1 Y-value | Function Function Result
ML f 676.144 NMHz 16.48 dam nd8 down 9.79 MHz ML L 67E.662 MHZ 16.71 dam nd8 down 9.71 Wz
TL 1 675.685 MHz -10.59 dbm nd8 26.00 dB T1 L 675,665 MHz -9.43 dBm 26.00 dB
T2 1 685.455 MHz -9.53 dBm Q factor 69.1 T2 1 6BS.375 MHz -9.31 dBm Q factor 69.9
L I 4 [S JL -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM
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Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 678.492 MHz 14.98 dBm nd@ down 14.356 MH2 M1 675.705 MHz 13.91 dBm nd@ down 14,505 MHZ
TL 1 673.277 MHz -11.08 dam nd8 26.00 dB T1 L £73.167 MHz -11.96 dbm nd8 26.00 dB
T2 1 687.633 MHz -10.88 dam qQ factor 47.3 T2 1 5B7.603 MHZ -11.87 dam qQ factor 46.6
L I 4 [S JL 4 -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.69 dBm) ™M1[1] 12.76 dBm)
677.7890 MHz 680.2200 MHz
= nd 26.00 dB @ ] nd 26.00 dB
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CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 677.783 MHz 14.69 dBm nd@ down 18.661 MH2 M1 6B0.22 MHz 12.76 dBm nd@ down 19.061 MHZ
T1 1 671148 MHz -11.38 dbm nd8 26.00 dB T1 L 671.029 MHz -13.32 dbm nd8 26,00 d8
T2 1 689.811 MHz -11.04 d8m Q factor 36.3 T2 1 690.09 MHz -13.14 dBm Q factor 35.7
L I 4 - [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 71

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] aBm) ™M1[1] 15.41 dBm)
678.80200 MHz 677.2430 MHz
20 20
2 nd 26.00 dB X . 26.00 dB
w0 fa _BRA . s 4gmnununu'\4m 0d b ~ N x/\_\ 0.790000000 V\H.z
G factor 138.1 69.2)
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CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 678.802 MHz 13.54 dam nd8 down 4.915 MHz ML 677.243 WAz 15.41 dam nd8 down 9,79 WHz
T1 1 678.062 MHz -12.63 dam nd8 26.00 dB T1 L 675,545 MHz -10.55 dBm nd8 26.00 dB
T2 1 682.978 MHz -12.78 dém Q factor 138.1 T2 1 6BS.335 MHz -10.15 dém Q factor 69.2
L I 4 - [S JL -

J

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.48 dBm) ™M1[1] 11.72 dBm)
681.6790 MHz 675.9050 MHz
20 20
11 ndB 26.00 dB W 26.00 dB
X rBw 14.326000000 MHz| 18.981000000 MHz
d - Saa £ STATAT d v =
W § Q Fatthr "‘f‘“l 17.6 0 f TRT v 35.6)
o d | 0 di
d | /
-10 % -10 d +
¥ 7
20 d ‘\ 20 d 1 A
i e Rty | P _apul ; P el W b o Lo
40 df -40 di
50 df 50 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 681.879 MHz 12.48 dBm nd@ down 14.326 MH2 M1 675.905 MHz 11.72 dBm nd@ down 18,981 MHZ
T1 1 673.247 MHz -13.93 dbm nd8 26,00 dB T1 L 670,91 MHz 14,47 dbm nd8 26,00 d8
T2 1 687.573 MHz -14.31 dam qQ factor 47.6 T2 1 689.6891 MHZ -14.91 dam qQ factor 35.6
L I 4 - [S JL -

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

Occupied Bandwidth

Mode LTE Band 71 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 447 | 449 | 907 | 9.03 | 13.49 | 13.43 | 17.90 | 17.82
Mode LTE Band 71 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.50 - 9.01 - | 13.46 - 1790 | -
TEL : 886-3-327-3456 Page Number : A71-7 of 27
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 71

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.48 dBm) 14.06 dBm)
- . 681.42900 MHz - 680.97000 MHZ,
91:&:9» 4.465534466 MHZ 4.485514486 MHZ
D At LU R 22 ~ Pk I
w0 g it sy AR Y : 0d .
{ | / \
04 04 / 1
! /
10 d - -10 di -
204 / 20d
f LY Ve WA e L v
=0, . .
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 581.428 MHz 14,48 dam ML 5B0.97 MHz 14.86 dsm
T1 1 678.26224 MHz 9.46 dBm Oce Bw 4,455534456 MHz T1 L 678.26224 MHz 8.65 dBm Oce Bw 4.485514486 MHz
T2 1 682.72777 NHz 9.5 dam T2 1 682.74775 MHz 9.33 dam
L I 4 [S JL 4 -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16 aBm) ™M1[1] 15.61 dBm)
- 1 679.1810 MHz - 678.4620 MHz
X Occ By 9.070020071 MHz  Bw ; 9.030969031 MHZ
T MY A e B [P P
10d v 104 ¥
/ ) / |
° 7 | o 7 T
\ / \
- -10 o -
7
/ \
204 . I
N P PV Ve e e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 679.181 MHz 16.52 dam ML L 67E.452 MHZ 15.61 dsm
T1 1 675.9246 MHz 10.21 cBm Oce Bw 9.070925071 MHz T1 L 675.9645 MHz 9.98 dBm Oce Bw 9.030969031 MHz
T2 1 684.9955 MHz 10.66 dam T2 1 584.9955 MHz 9.99 dam
L I 4 - [S JL -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.09 dBm) ™M1[1] 14.51 dBm)
- 686.9140 MHz - 675.6150 MHz
Occ B 13.486515487 MHz K Occ B 13.426573427 MHz
AV, [P A ey e A
10d f 104 -
{ [ \
od 0 d
J i !
04 - 10 d + \
: .\
20 d JI 20 di :
- N AL A e P n
 ap.dems P P s LA A i, Laradeect o/ e wn
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 585.914 MHz 15.09 dam ML 675615 MHz 14.51 dam
T1 1 573.7567 MHz 9.56 dBm Oce Bw 13.486513487 MHz T1 L 673.7867 MHz 7.67 dm Oce Bw 13.426573427 MHZ
T2 1 687.2433 MHz 9.10 dam T2 1 587.2133 MHz 8.60 dam
L I 4 [S JL 4 -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
12.85 dBm 12.71 dBm)|
- 677.9430 MHz - 688.9720 MHz
- I 17.902097902 MHz 17.822177822 MHz
5 ] b o 1 S
1d “ ¢ v " 10 df T F s -
o d 0 di )
[ . [
-10 df T -10 7 T
/ | \
20 d - 20 d
/ n\ L,
" " n
oo AT P el g N
¥ =
40 df -40 di
50 df 50 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 677.943 NMHz 12.85 dam ML 6BE.972 MHZ 12.71 dam
T1 1 671.548 MHz 9.28 dBm Oce Bw 17.902087302 MHz T1 L 671.5889 MHz 8.66 dBm Oce Bw 17.822177822 MHZ
T2 1 689,451 MHz 9.32 dom T2 1 589.4111 MHz 8.82 dam
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 71

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.79 dBm) ™M1[1] 14.01 dBm)
- 682.60800 MHZ - 676.9040 MHz
Occ B 4.495504496 MHz Occ B 9.010989011 MHZ
1 S A
04 = - Aroe 104 L o s E
/ ] |
od y 0 di / \
f / 1
-10 df a -10 d T T
\
204 : 20d ’j
- | i~ ) —
vl [ A e frd s
4 v oL [
40 df -40 di
50 df 50 d
&nd -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 682,508 MHz 12.79 dam ML 676.904 MHz 14.01 dBm
T1 1 678.26224 MHz 7.45 dBm Oce Bw 4,495504496 MHz T1 L 676.0045 MHz 7.92 dm Oce Bw 9.010969011 MHz
T2 1 682.75774 MHz 7.07 darm T2 1 585.0155 MHz 8.67 dam
L I 4 [S JL -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.02 dBm) ™M1[1] 12.63 dBm)
- 678.7620 MHz - 676.7440 MHz
GE Occ B 13.456549457 MHz he Occ B 17.902097902 MHz
T1 X T T
10 df - = — et 10 d L - T P
AT T Ca B v
[ x I Bt
od 0 d
f I\ f \
-10 -10 d .
/ \
204 ] \ 20d
P e e . . P b
0 A g, ey Poprind -
40 df -40 di
50 df 50 d
&nd -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 678.762 MHz 13.02 dam ML 576,744 MHZ 12.63 dam
T1 1 673.7266 MHz 8.66 dBm Oce Bw 13.456543457 MHz T1 L 671.5889 MHz 6.96 dBm Oce Bw 17.902097902 MHz
T2 1 687.1833 MHz 7.52 dam T2 1 5B9.491 MHZ 6.54 dam
L I 4 - [S JL -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

Conducted Band Edge

LTE Band 71 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectru x| spectrum
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES \ 20 chine " s
10 dBm 10 dBm ’
ode J \\ 0 dBm / 1
-10 d&m T -10 dBm ] i
SPURIOUS_LINE_ARS If \ A \
-20 derm j + 20 dem } 1
-30 dem f \\ {. -30 dBm fi l
40 dem .“ \ i f}' | H _ﬂlf
T S A T TS
50 dam A A s ey al \ /50 dBrr:‘LJﬂ ) ‘w\w 1 -
p—— (\JL_,J/'I dad ENEATIN /‘“’\
60 dBm e 60 dem - e
Start 652,0 MHz 3003 pts Stop 668.0 MHz | ||['Start 698.0 MHz 3003 pts Stop 709.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£52.000 MHz 662,500 MHz 100,000 kHz 062,89456 MHz -29.44 dBm -16.44 d& 693.000 MHz 698.000 MHz 100.000 kHz 697.67782 MHZ 20.61 dBm -5.39 db
562.900 Mrz | #63.000 Mhiz £0.000 kHz £62.99645 MHz -20.74 dam TT4ds 698.000 MHz | 609.100 Mz 50.000 kHz 508,00005 MHz -21.62 dBm -8.62 de
563.000 MHz 558,000 MHz 100.000 kHz £63.34216 Mz 20.55 dBm -9.35 d8 £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -30.51 dBm -17.91 dB
Y
i J1 "
Date: 13 2020 15:10:26

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum || Spectrum
Ref Level 30.00 dBm  Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dem 10 dBm:
E P N T NPT ; RPNV ST,
0ds dem
-10 d8m 10 dem
SPURIOUS_LINE_ABS \
-20 dem j 20 dBm ;'k
-30 dBm ¥ -30 dem —
’rmwmwﬂ’“"f\’ *"‘*-m‘-\l
40 dem g -40 dem o v
|
-50 dem - -50 dem: BaS
4l - B— =
60 -60 dBm
Start 652.0 MHz 3003 pts stop 668.0 MHz | || Start 663.0 Mnz 3008 pts Stop 709.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 562,900 MHz 100.000 kHz 662,89456 MHz -30.30 d&m -17.30 d& 693.000 MHz 608,000 MHz 100.000 kHz 603,43207 MHz 6.55 dBm -23.45 dB
662.500 MHz £63.000 MHz 50.000 kHz £62.99505 MHz “27.15 dBm -14.15 dB 698.000 MHz 693,100 MHz 50.000 kHz 698,00175 MHz -24.83 dBm -11.83 d8
563.000 MHz 668.000 MHz 100.000 kHz 665.08941 MHz £.32 dém -23.67 d8 658.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -26.54 dbm -13.54 dB
S
T
i [ i 1 )
Date 15:11:37 Date:
TEL : 886-3-327-3456 : A71-11 of 27

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 71/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm 10 dBm j
ode 0 dem } \
-10 d&m ]/ -10 dBm J 1
SPURIOUS_LINE_ARS ﬁ I\
-20 deém ] -20 dBm i ‘t
-30 dém f { -30 dBm ("\ Fj r\
40 dem } \ ﬁ ;ﬂ dBm 1 i .
-50 dBm “M 'u( l / 50‘ ) o 1, IIM \
- gl LAY nd RNIAVANPE
A0 dAm 60 dbm .|
Start 652.0 MHz 3003 pts Stop 668.0 MHz | ||Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
652.000 MHz £62.900 MHz 100.000 kHz 662.89456 MHz -30.62 dém -17.62 d& 693.000 MHz 698.000 MAz 100.000 kHz 597.67283 MHz 19.48 dbm -10.52 dB
562.900 MH2 | 663,000 MHz £0.000 kHz 062,599615 MHz -21.71 dbm 871 d8 698.000 MHz  693.100 MHz 50,000 kHz 598,00385 MHz -23.21 dBm -10.21 dB
563.000 MHz 558,000 MHz 100.000 kHz £63.31718 MHz 19.12 dBm -10.88 dB £98.100 MHz 709.000 MHz 100.000 kHz £98.11633 MHz -31.41 dBm -18.41 dB
Y
) i )

2020 15:11:01

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum L
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dBm
. - P st R
0ds ‘ dem
-10 dBm l‘ 10 dBm
SPURIOUS_LINE_ABS ‘ 1 l
20 dem 20 dBm LL
-30 dBm -30 dem
Y
p— = —
e
40 dom 40 dBm T
= ——
-50 dém - 50 dem
J/ \-""%
0.0 60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
£52.000 MHz 662,900 MHz 100,000 kHz 062,89456 MHz -31.24 dém -18.24 d& 693.000 MHz 698.000 MHz 100.000 kHz 694,20629 MHZ .79 dBm -24.21 dB
562.900 MH2 | 663,000 MHz £0.000 kHz 562, 99815 Mz -29.56 dém -16.56 d8 698.000 MHz | 698,100 MHz 50.000 kHz 598,00035 MHz -29.01 dBm -16.01 dB
563.000 MHz 668.000 MHz 100.000 kHz 665.75475 MHz 5,41 dBm ~24.59 d& 598.100 MHz 705.000 MHz 100.000 kHz 598.10544 MHz -29.84 dbm -16.84 dB
T
I 1 P

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A71-12 of 27



ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 71/ 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

spectrum x| spectrum

Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20 chine _PURIOUS ) INE_ABS PABS
I
10 dBm i‘ 10 dBm {
0 dB !\ 0 dBm f‘
-10 dem T -10 dem
SFURIGUS. LINE_2B5 i b H \
-20 dBm * i -20 dBm
-30 dBm j i {. -30 dBm f F t
\ HEVEL
' |11
-40 dBm / ,‘i f \ f .L -;ﬁ dBm l J‘ 1y
-50 dBm | g dem ] hY
1 A i ",
A AR AN TIAAWT AT
S0 dam ’nL =t . 60 b S \\mx‘ W ,-f Jay L

Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions

Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit

£52.000 MHz 562,900 MHz 100.000 kHz 662,89456 MHz -34.42 dBm -21.42 dé 693.000 MHz 608,000 MHz 100.000 kHz 607,64785 MHz 18.57 dBm -11.43 dB
662.500 MHz £63.000 MHz 50.000 kHz £62.99366 MHz ~24.4 dBm -11.45 dB 698.000 MHz 693,100 MHz 50.000 kHz 69800365 MHz -23.79 dBm -10.79 de
563.000 MHz 668.000 MHz 100.000 kHz 663.34216 MHz 16.11 dBm ~11.89 d8 658.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -35.76 dbm -22.76 dB

]" 1

Date:

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrul Spectrum o
Ref Level 30.00 dBm  Offset 10.70 d Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dem 10 dBm:
o T—. \ frspl, n g
ode l o dem
-10 d8m 10 dem
SPURIOUS_LINE_ABS J \
“20 dem j 20 dBm L
-30 dBm M_"J; -30 dBm "‘k“'\
40 derm ~40 dBm e
N
p ]
50 dem 50 dBm
0d 60 dBm
Start 652.0 MHz 3003 pts stop 668.0 MHz | |[Start 603.0 Mz 3008 pts Stop 709.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£52.000 MHz 562,900 MHz 100.000 kHz 662,89456 MHz -34.14 dBm -21.14 dé 693.000 MHz 608,000 MHz 100.000 kHz 604.12138 MHz 4.94 dBm -25.06 dB
662.500 MHz £63.000 MHz 50.000 kHz £62.99486 MHz -31.16 dBm -18.16 dB 698.000 MHz 693,100 MHz 50.000 kHz 698.01134 MHz -32.26 dBm -19.26 d8
563.000 MHz 668.000 MHz 100.000 kHz 663.56693 MHz .61 dém =25.39 d8 658.100 MHz 709.000 MHz 100.000 kHz 698.11633 MHz -34.19 dbm -21.19 dB
T
) i )
Date 15:27:06
TEL : 886-3-327-3456 Page Number 1 A71-13 of 27
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 71/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine 5
10 dem ﬂ 10 dBm {H\
ode [ \l 0 dem l {
\
-10 dém ! -10 dem m
SPURIGUS. LINE 85 / k /|
20 dem f L 20 dem J 11‘
-30 dBm | l\ ‘\ -30 dBm {‘l : ]
| ]
-40 dBm w’ ﬂ\w -y(;\dﬁm L [ "
-50 dem L’\‘I‘ — H r "W\L } ] 50 bem A/.Lﬂ'u “ . . A
; VAN T A A
-A0.dam 50 dem
Start 652.0 MHz 3003 pts Stop 673.0 MHz_|||['Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious E'"iSSi“TS | | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
552.000 MRz | 662.000 MHZ 100,000 kHz 650,10780 MHz -52.05 dBm -39.05 05 Sa5.000 MiZ | 556 o0 Wiz 100,000 Kiz T e TR _QWI
562.000 MH2 | 663.000 MHz 160.000 khz 062,59550 MHz -31.64 dBm -18.64 d8 698.000 MHz  699.000 MHz 100,000 kHz 698,00749 MHz -32.27 dBm -19.27 dB
563.000 MHz £73.000 MHz 100.000 kHz £63.59441 MHz 20.21 dBm -9.79 dB& £95.000 MHz 709.000 MHz 100.000 kHz 70184216 MHz -45.57 dBm -32.57 dB

]" 1

Date:

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] m
Spectru Spectrum
Ref Level 30.00 dBm  Offset 10.70 d Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dem 10 dBm:
ode J e e o fERee e o M e S T YLy
-10 d8m { 1 A0 dem \
SPURIOUS_LINE_ABS ‘ 1 l
-20 dem i 20 dBm !
/ Y
-30 dBm J‘ -30 dem ‘"l\m
i) B e
-40 dem 40 dem
- Mu.j
50 dem 50 dBm
|~
A0l -60 dBm
Start 652.0 MHz 3003 pts stop 673.0 MHz_| |[Start 688.0 Mz 3008 pts Stop 709.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£52.000 MHz 662,000 MHz 100.000 kHz 661,79520 MHz -36.21 dBm -23.21 dé 688.000 MHz 608,000 MHz 100.000 kHz 602,22078 MHz 4.26 dBm -25.74 dB
662.000 MHz £63.000 MHz 100.000 kHz 66298452 MHz -25.84 dBm -16.54 dB 698.000 MHz 693,000 MHz 100,000 kHz £98.01149 MHz -27.16 dBm -14.16 d8
563.000 MHz 673.000 MHz 100.000 kHz 671.70629 MHz 3.32 dem -26.62 d8 655.000 MHz 709.000 MHz 100.000 kHz 699.17483 MHz -32.52 dbm -19.52 dB
T
) i )
Date
TEL : 886-3-327-3456 Page Number 1 A71-14 of 27

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 71/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum

Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr

Limit ¢heck PABS | SPURIGIE CHMEKARS PABS

20 uIE’I_:'Jr! sPURIOUS_) INE_ABS PABS 20 dlﬁﬁ':i‘p SPURIOUS_LINE_ABS PAES ﬂ

10 dem ﬂ 10 dém ’ \

ode ‘ \ 0 dBm J |

-10 derm -10 dBm k

SPURIGUS. LINE 85 [ | f |

-20 dBm { 1% -20 dBem f {

-30 dBm ] ﬂ -30 dBm {'I | l

-40 dBm L"I H f\ a0\ dem ]Ll I_'J

-50 dem v ,[ HL | 2 ldam " M, . A

A | MLM ] J v \m T T \

.60.dAm A_ /'FL"‘" %'J \‘ WJ “"um"tf"j oot 50 d! hﬂ’ UW’ U l ] A
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LTE Band 71/ 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5 r
10 dBm n 10dBm ’1‘
ode )H 0 dem \
-10 d&m T -10 dBm
SPURIOUS. (TNE 28BS /) | ‘]
-20 dem r(‘ 1\ 20 dBm fv i
-30 dBm ﬂ ,\"1 ﬂ -30 dBm i \
ﬂ | [ 1
o \ ! I | |
50 dem vmwl AN F—|[l-s9 ¢em ; Jw"".
. » 2 . RN W PN AN TS : I8
Start 652.0 MHz 3003 pts Stop 683.0 MHz ||| Start 678.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
652.000 MHz £62.000 MHz 100.000 kHz 661,37562 MHz -51.85 dém -38.85 d& 678.000 MHz 698.000 MAz 100.000 kHz 596.01108 MHz 18.67 dBm -11.33 dB
562.000 MH2 | 663,000 MHz 200.000 kiz 062,58551 MHz -32.04 dbm -19.04 d8 698.000 MHz  699.000 MHz 200,000 kHz 598,00849 MHz -30.61 dBm -17.61 dB
563.000 MHz £83.000 MHz 100.000 kHz £64.08991 MHz 16.21 dBm -11.79 d& £99.000 MHz 705,000 MHz 100.000 kHz 705816818 MHz -50.15 dBm -37.15 db
Y
I 1 P
2020 15:56:02

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS

d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dBm
0ds ) 0 dem v
A e b oo, M‘).-"jl R EU ST S R ——
-10 dBm ,n:{ dBm
SPURIOUS_LINE_ABS r 1 \
20 dem J i 24 dem i
-30 dBm A,J‘ J‘Lm -3p dem ‘ILI
40 dem -40 dBem Sinr
L.

50 dbm: 50 dem
A0 -60 dem
Start 652.0 MHz 3003 pts Stop 683.0 MHz ||| Start 678.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

£52.000 MHz 662,000 MHz 100,000 kHz 661,60539 MHz -39.61 dém -26.61 d& 678.000 MHz 698.000 MHz 100.000 kHz 692,13586 MHZ -0.78 dBm -30.78 dB

562.000 MH2 | 663,000 MHz 200.000 kiz 56297652 Wiz -34.72 dém -2L.72.d8 698.000 MHz | 699.000 MHz 200,000 kHz 598,05644 MHz -35.07 dBm -22.07 dB

563.000 MHz £83.000 MHz 100.000 kHz 57543756 MHz -0.89 dBm -30.85 dB £39.000 MHz 703.000 MHz 100.000 kHz £99.00500 MHz -40.05 dBm -27.05 dB

T
Il 1 P
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Conducted Spurious Emission

LTE Band 71 / 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

ectrum . ectrum L
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk PAES Limit 'thrrk
10 4R JRIOUS_|INE_ABS PABS 10 diRE_BPURIOUS LINE_ABS
SPURIOUS_LINE ABS._
-30 dBm
-40 dBm
. - e f I .
-50 dBm
I
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 31005 pts Stop 7.0 GHz Start 30.0 MHz 31005 pts Stop 7.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 631.45166 MHz -58.67 dBm -45.67 dB 30.000 MHz 652.000 MHz 100.000 kHz 642.40758 MHz -58.63 dBém -45.63 dB
709,000 MHz 1.000 GHz 100.000 kHz 964.23721 MHz -57.87 dBm -44,87 dB 709,000 MHz 1,000 GHz 100.000 kHz 879.23088 MHz -58.04 dBm -45,04 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32717 GHz -45.02 dBm -32.02 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.35716 GHz -45.77 dBm -32,77 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.30842 GHz -45.63 dBm -32.63 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.27893 GHz -45,42 dBm -32.42 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.97326 GHz -43.26 dBm -30.26 dB 5.000 GHz 7,000 GHz 1.000 MHz 6.94526 GHz -43.25 dBm -30.25 dB
m bl
L J L L JL J e

: 13.DEC.

: 13.DEC.2020

Highest Channel / QPSK

Spectrum |

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck
10 éﬂ%ﬂ PURIOUS

LINE_ABS

PA

PABS

| SPURIOUS_LINE_ABS_
-20 dem

-30 dBm

-40 dBm

-50 dBm

esetumat

-70dem

-80 dBm

-90 dBm

Start 30.0 MHz

31005 pts Stop 7.0 GHz

Spurious Emissions
Range Low |

Range Up |

RBW | Frequency | Power Abs | ALimit |

30.000 MHz
709,000 MHz
1.000 GHz
3.000 GHz
5.000 GHz

652.000 MHz
1,000 GHz
3.000 GHz
5.000 GHz
7.000 GHz

100.000 kHz
100,000 kHz
1.000 MHz
1.000 MHz
1.000 MHz

635.37474 MHz
984.99175 MHz
1.38715 GHz
4.28893 GHz -45.58 dBm
6.93127 GHz -43.08 dBm

-58.70 dBm
-57.73 dém
-45.47 dBm

-45.70 dB
-44.73 dB
-32.47 dB
-32.56 dB
-30.08 dB

T

] |

Date: 13.DEC.

2020 1
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LTE Band 71/ 10MHz

Lowest Channel /

QPSK

Middle Channel / QPSK

pectru . pectrum L
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PAES Limit 'thrrk
INE_ABS PABS -10 difiEFPURIOUS LINE ARG
10US_LINE_ABS._
-30 dBm
-40 dBm
i B
O - e » e A
-50 dBm
I
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 31005 pts Stop 7.0 GHz Start 30.0 MHz 31005 pts Stop 7.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 621.30905 MHz -58.49 dBm -45.49 dB 30.000 MHz 652.000 MHz 100.000 kHz 630.30344 MHz -58.55 dBm -45.55 dB
709,000 MHz 1.000 GHz 100.000 kHz 967.58315 MHz -58.11 dBm -45,11 dB 709,000 MHz 1,000 GHz 100.000 kHz 975.14789 MHz -58.08 dBm -45,08 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32767 GHz -45.54 dBm -32.54 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.35216 GHz -46.61 dBm -33.61 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.30842 GHz -45.52 dBm -32.52 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.31492 GHz -45,63 dBm -32.63 dB
5.000 GHz 7.000 GHz 1.000 MHz £.928600 GHz -43.,41 dBm -30.41 dBb 5.000 GHz 7,000 GHz 1.000 MHz 65.04076 GHz -43,27 dém -30.27 d&
— _— — _—
L JL J i L JL J L
Date: 13.DEC.2020 DEC.2020 1

Highest Channel / QPSK

Spectrum |

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck
10 AdHF PURIOUS

LINE_ABS

PA
PA

| SPURIOUS_
20 dBm

LIMNE_ABS_

-30 dBm

-40 dBm

-50 dBm

s o

-70dem

-80 dBm

-90 dBm

Start 30.0 MHz

31005 pts

Stop 7.0 GHz

Spurious Emissions
Range Low |

Range Up

| RBW | Frequency

Power Abs | ALimit |

30.000 MHz
709,000 MHz
1.000 GHz
3.000 GHz
5.000 GHz

652.000 MHz
1.000 GHz
3.000 GHz
5.000 GHz
7.000 GHz

100.000 kHz
100,000 kHz
1.000 MHz
1.000 MHz
1.000 MHz

628.77248 MHz
912.25387 MHz
1.37766 GHz
4.31142 GHz
6.92927 GHz

-58.68 dBm
-58.00 deém
-46.15 dém
-45.78 dBm
-43.15 dBm

-45.68 dB
-45.00 dB
-33.15 dB
-32.76 dB
-30.15 dB

|

Date:
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LTE Band 71/ 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

pectru . pectrum L
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PAES Limit 'thrrk
INE_ABS PABS -10 difiEFPURIOUS LINE ARG
10US_LINE_ABS._
-30 dBm
-40 dBm
N ey N
-50 dBm l
—
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 31005 pts Stop 7.0 GHz Start 30.0 MHz 31005 pts Stop 7.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 635.61395 MHz -58.39 dBm -45.39 dB 30.000 MHz 652.000 MHz 100.000 kHz 629.39443 MHz -58.56 dBm -45.56 dB
709,000 MHz 1.000 GHz 100.000 kHz 975.00242 MHz -58.01 dBm -45,01 dB 709,000 MHz 1,000 GHz 100.000 kHz 994 49617 MHz -57.72 dBm -44,72 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32817 GHz -45.87 dBm -32.87 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.34816 GHz -45.64 dBm -32.64 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.45789 GHz -45.42 dBm -32.42 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.30992 GHz -45,63 dBm -32.63 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.27726 GHz -43,34 dBm -30.34 dBb 5.000 GHz 7,000 GHz 1.000 MHz 6.92127 GHz -43.38 dBm -30.38 d&
— _— — _—

L JL

Highest Channel / QPSK

Spectrum |

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck F

PABS

A

10 AﬂHF PURIOUS LINE_ABS
| SPURIOUS_LINE_ABS_

-20 dem

-30 dBm

-40 dBm

-50 dBm I—

-70dem

-80 dBm

-90 dBm

Start 30.0 MHz

31005 pts

Stop 7.0 GHz

Spurious Emissions

Range Low | Range Up |

RBW | Frequency

Power Abs | ALimit |

30.000 MHz
709,000 MHz
1.000 GHz
3.000 GHz
5.000 GHz

652.000 MHz
1.000 GHz
3.000 GHz
5.000 GHz
7.000 GHz

100.000 kHz
100,000 kHz

633.89162 MHz
710.47900 MHz
1.36816 GHz
4.27143 GHz
5.89903 GHz

1.000 MHz
1.000 MHz
1.000 MHz

-45.73 dB
-40.23 dB
-32.77 dB
-32.56 dB
-30.25 dB

-58.73 dBm
-53.23 dém
-45.77 dém
-45.56 dBm
-43.25 dBm

|
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TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A71-25 of 27



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 71/ 20MHz

pectru . pectrum L
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PAES Limit 'thrrk
INE_ABS PABS -10 difiEFPURIOUS LINE ARG
10US_LINE_ABS._
-30 dBm
-40 dBm
-50 dBm 1
I
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 31005 pts Stop 7.0 GHz Start 30.0 MHz 31005 pts Stop 7.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 631.16460 MHz -58.27 dBm -45.27 dB 30.000 MHz 652.000 MHz 100.000 kHz 627.24152 MHz -58.47 dBm -45.47 dB
709,000 MHz 1.000 GHz 100.000 kHz 965.20705 MHz -57.88 dBm -44,88 dB 709,000 MHz 1,000 GHz 100.000 kHz 946.87710 MHz -57.82 dBm -44,82 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32867 GHz -45.74 dBm -32.74 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.34366 GHz -44.94 dBm -31.94 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.27343 GHz -45.77 dBm -32.77 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.44639 GHz -45,55 dBm -32.55 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.96126 GHz -43,30 dBm -30.30 dB 5.000 GHz 7,000 GHz 1.000 MHz 65.05326 GHz -43,17 dBém -30.17 d&
— _— — _—
L JL J i L JL J L
Date: 13.DEC.2020 1

Highest Channel / QPSK

Spectrum |

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck

-10 AR

PURIOUS

LINE_ABS

PA
PA

| SPURIOUS_
20 dBm

LIMNE_ABS_

-30 dBm

-40 dBm

-50 dBm

it o

-70dem

-80 dBm

-90 dBm

Start 30.0 MHz

31005 pts

Stop 7.0 GHz

Spurious Emissions
Range Low |

Range Up |

RBW | Frequency

| Power Abs | ALimit |

30.000 MHz
709,000 MHz
1.000 GHz
3.000 GHz
5.000 GHz

652.000 MHz
1.000 GHz
3.000 GHz
5.000 GHz
7.000 GHz

100.000 kHz
100,000 kHz
1.000 MHz
1.000 MHz
1.000 MHz

625.23214 MHz
714.79478 MHz
1.35866 GHz
4.41640 GHz
6.92827 GHz

-58.63 dBm
-55.34 dBm
-46.28 dBm
-45.47 dBm
-43.04 dBm

-45.63 dB
-42.34 db
-33.28 dB
-32.47 dB
-30.04 dB

|
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Frequency Stability

Test Conditions LTE Band 71 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0275
40 Normal Voltage 0.0275
30 Normal Voltage 0.0253
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0275
0 Normal Voltage 0.0190

-10 Normal Voltage 0.0231 PASS
-20 Normal Voltage 0.0198
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0188
20 Normal Voltage 0.0275
20 Battery End Point 0.0217

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Appendix B. Test Results of Radiated Test

<Main Antenna>

LTE Band 25
LTE Band 25/ 20MHz / QPSK
Channel FTEAL:_E”; y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3702 -50.02 -13 -37.02 -67.95 -61.23 141 12.62 H
5556 -38.65 -13 -25.65 -61.8 -50.21 1.74 13.30 H
7404 -34.56 -13 -21.56 -61.37 -43.88 1.94 11.25 H
9252 -36.08 -13 -23.08 -65.09 -45.66 2.17 11.75 H
12958 -39.52 -13 -26.52 -72.91 -50.37 2.79 13.64 H
H
Lowest
3702 -50.75 -13 -37.75 -68.83 -61.96 1.41 12.62 Y,
5556 -43.70 -13 -30.70 -66.39 -55.26 1.74 13.30 \Y,
7404 -34.95 -13 -21.95 -61.61 -44.27 1.94 11.25 \Y,
9252 -32.78 -13 -19.78 -62.83 -42.36 2.17 11.75 \Y,
12958 -36.14 -13 -23.14 -70.99 -46.99 2.79 13.64 \Y,
\%
3744 -47.78 -13 -34.78 -65.9 -59.00 1.42 12.65 H
5616 -38.12 -13 -25.12 -61.21 -49.68 1.74 13.30 H
7482 -35.11 -13 -22.11 -61.56 -44.26 1.98 11.13 H
9357 -35.37 -13 -22.37 -64.4 -44.81 2.20 11.64 H
H
Middle
3744 -49.04 -13 -36.04 -67.36 -60.26 1.42 12.65 \Y,
5616 -40.96 -13 -27.96 -63.71 -52.52 1.74 13.30 Y,
7482 -35.54 -13 -22.54 -61.93 -44.69 1.98 11.13 Y,
9357 -32.66 -13 -19.66 -62.9 -42.10 2.20 11.64 Y,
\%
TEL : 886-3-327-3456 Page Number 1 B1-110f23
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3791 -49.10 -13 -36.10 -67.37 -59.31 2.02 12.23 H

5687 -38.51 -13 -25.51 -61.94 -48.86 211 12.46 H

7583 -38.65 -13 -25.65 | -64.74 | -46.83 2.11 10.30 H

9478 -35.78 -13 -22.78 | -64.75 -45.48 2.13 11.83 H

H

H

H

Highest

3791 -49.15 -13 -36.15 -67.67 -59.36 2.02 12.23 \%

5687 -40.44 -13 -27.44 -63.37 -50.79 211 12.46 \%

7583 -37.95 -13 -24.95 -63.99 -46.13 211 10.30 \%

9478 -32.76 -13 -19.76 -63.04 -42.46 2.13 11.83 \%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number 1 B1-120f23
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LTE Band 26
LTE Band 26 / 10MHz / QPSK
Channel Frf&:in;y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1649 -43.71 -13 -30.71 -52.16 -49.31 0.92 8.67 H
2474 -51.15 -13 -38.15 -64.66 -58.52 1.14 10.66 H
3298 -57.62 -13 -44.62 -72.96 -66.16 1.32 12.02 H
H
H
H
Lowest
1648 -47.37 -13 -34.37 -55.29 -52.96 0.92 8.66 \Y,
2472 -54.60 -13 -41.60 -68.26 -61.97 1.14 10.66 \Y,
3296 -57.28 -13 -44.28 -73.09 -65.82 1.32 12.01 Y,
\Y,
\%
\%
1664 -43.92 -13 -30.92 -52.42 -49.57 0.93 8.72 H
2496 -51.51 -13 -38.51 -65.07 -58.91 1.15 10.69 H
3328 -57.34 -13 -44.34 -72.58 -65.95 1.33 12.09 H
H
H
H
Middle
1664 -48.01 -13 -35.01 -55.92 -53.66 0.93 8.72 \Y,
2496 -55.20 -13 -42.20 -68.97 -62.60 1.15 10.69 Y,
3328 -57.03 -13 -44.03 -72.73 -65.64 1.33 12.09 \Y,
\%
Y,
Y,
TEL : 886-3-327-3456 Page Number 1 B1-130f 23
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Highest

1680 -44.18 -13 -31.18 -52.72 -49.88 0.93 8.78 H
2520 -50.87 -13 -37.87 -64.44 -58.29 1.15 10.72 H
3360 -57.63 -13 -44.63 -72.79 -66.31 1.33 12.16 H
H
H
H
H
1680 -47.85 -13 -34.85 -55.74 -53.55 0.93 8.78 \%
2520 -55.79 -13 -42.79 -69.53 -63.21 1.15 10.72 \Y
3360 -56.90 -13 -43.90 -72.5 -65.58 1.33 12.16 \%
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 26 / 15MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -42.89 -13 -29.89 -51.34 -48.48 0.92 8.66 H
2472 -51.56 -13 -38.56 -65.07 -58.93 1.14 10.66 H
3296 -57.44 -13 -44.44 -72.78 -65.98 1.32 12.01 H
H
H
H
H
Lowest
1648 -47.58 -13 -34.58 -55.55 -53.17 0.92 8.66 \Y,
2472 -55.18 -13 -42.18 -68.84 -62.55 1.14 10.66 \Y,
3296 -56.91 -13 -43.91 -72.72 -65.45 1.32 12.01 \Y,
Y,
Y,
\Y,
\Y,
1656 -44.28 -13 -31.28 -52.76 -49.90 0.92 8.69 H
2488 -50.37 -13 -37.37 -63.92 -57.76 1.15 10.68 H
3320 -57.62 -13 -44.62 -72.88 -66.21 1.33 12.07 H
H
H
H
H
Middle
1656 -47.70 -13 -34.70 -55.61 -53.32 0.92 8.69 \Y,
2488 -53.80 -13 -40.80 -67.54 -61.19 1.15 10.68 Y,
3320 -56.74 -13 -43.74 -72.46 -65.33 1.33 12.07 Y,
Y,
Y,
Y,
Y,
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Highest

1672 -43.87 -13 -30.87 -52.39 -49.55 0.93 8.75 H
2504 -51.53 -13 -38.53 -65.1 -58.93 1.15 10.70 H
3336 -57.53 -13 -44.53 -72.75 -66.16 1.33 12.11 H
H
H
H
H
1672 -46.75 -13 -33.75 -54.64 -52.43 0.93 8.75 \%
2504 -55.06 -13 -42.06 -68.84 -62.46 1.15 10.70 \Y
3336 -57.16 -13 -44.16 -72.84 -65.79 1.33 12.11 \%
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 5B
LTE CA 5B / 10MHz+10MHz / QPSK
Channel Frf&:in;y ( ('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1664 -50.16 -13 -37.16 -58.66 -55.81 0.93 8.72 H
2504 -58.38 -13 -45.38 -71.95 -65.78 1.15 10.70 H
3336 -57.10 -13 -44.10 -72.32 -65.73 1.33 12.11 H
H
H
H
Lowest
1664 -53.05 -13 -40.05 -60.96 -58.70 0.93 8.72 \Y,
2504 -57.97 -13 -44.97 -71.75 -65.37 1.15 10.70 \Y,
3336 -56.66 -13 -43.66 -72.34 -65.29 1.33 12.11 Y,
\Y,
Y,
Y,
1672 -53.81 -13 -40.81 -62.33 -59.49 0.93 8.75 H
2512 -58.80 -13 -45.80 -72.36 -66.21 1.15 10.71 H
3344 -57.73 -13 -44.73 -72.93 -66.37 1.33 12.13 H
H
H
H
Middle
1672 -56.49 -13 -43.49 -64.38 -62.17 0.93 8.75 \Y,
2512 -58.42 -13 -45.42 -72.17 -65.83 1.15 10.71 Y,
3344 -57.08 -13 -44.08 -72.73 -65.72 1.33 12.13 \Y,
Y,
Y,
Y,
TEL : 886-3-327-3456 Page Number 1 B1-170f 23

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG042406-07B

Highest

1680 -50.52 -13 -37.52 -59.06 -56.22 0.93 8.78 H
2520 -58.69 -13 -45.69 -72.26 -66.11 1.15 10.72 H
3352 -57.37 -13 -44.37 -72.54 -66.03 1.33 12.14 H
H
H
H
H
1680 -52.55 -13 -39.55 -60.44 -58.25 0.93 8.78 \Y
2520 -58.80 -13 -45.80 -72.54 -66.22 1.15 10.72 \%
3352 -56.95 -13 -43.95 -72.57 -65.61 1.33 12.14 \%
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 12
LTE Band 12/ 10MHz / QPSK
Channel FTEAL:_E”; y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1400 -35.18 -13.00 -22.18 -44.75 -39.83 0.84 7.64 H
2096 -43.45 -13.00 -30.45 -56.05 -50.37 1.06 10.13 H
2800 -45.92 -13.00 -32.92 -60.34 -53.61 1.22 11.06 H
3496 -52.18 -13.00 -39.18 -68.15 -61.16 1.36 12.49 H
H
H
Lowest
1400 -39.44 -13.00 -26.44 -47.78 -44.09 0.84 7.64 \%
2096 -48.80 -13.00 -35.80 -60.30 -55.72 1.06 10.13 \Y,
2800 -51.24 -13.00 -38.24 -65.60 -58.93 1.22 11.06 Y,
3496 -55.22 -13.00 -42.22 -71.55 -64.20 1.36 12.49 \Y,
\%
\%
1408 -37.42 -13.00 -24.42 -46.96 -42.10 0.85 7.68 H
2112 -42.61 -13.00 -29.61 -55.50 -49.55 1.06 10.16 H
2816 -46.70 -13.00 -33.70 -61.18 -54.40 1.23 11.08 H
3512 -53.00 -13.00 -40.00 -69.11 -61.99 1.36 12.51 H
H
H
Middle
1408 -41.39 -13.00 -28.39 -49.71 -46.07 0.85 7.68 \Y,
2112 -48.02 -13.00 -35.02 -59.79 -54.96 1.06 10.16 Y,
2816 -53.47 -13.00 -40.47 -67.91 -61.17 1.23 11.08 \%
3512 -55.28 -13.00 -42.28 -71.71 -64.27 1.36 12.51 Y,
Y,
Y,
TEL : 886-3-327-3456 Page Number 1 B1-190of 23

FAX . 886-3-328-4978




samranas. FCC RADIO TEST REPORT Report No. : FG042406-07B
1416 -35.72 -13.00 -22.72 -45.23 -40.44 0.85 7.71 H

2120 -41.38 -13.00 -28.38 -54.41 -48.33 1.07 10.17 H

2824 -45.67 -13.00 -32.67 | -60.18 -53.38 1.23 11.09 H

3536 -53.51 -13.00 -40.51 -69.81 -62.51 1.37 12.52 H

H

H

H

Highest

1416 -38.74 -13.00 -25.74 -47.04 -43.46 0.85 7.71 \%

2120 -47.53 -13.00 -34.53 -59.43 -54.48 1.07 10.17 \%

2824 -52.59 -13.00 -39.59 -67.07 -60.30 1.23 11.09 \%

3536 -55.66 -13.00 -42.66 -72.20 -64.66 1.37 12.52 \%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number 1 B1-1100of 23
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 13
LTE Band 13 /5MHz / QPSK
Channel Frf&:in;y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1554 -46.10 -13 -33.10 -54.85 -51.36 0.89 8.31 H
2332 -55.67 -13 -42.67 -69.48 -62.87 111 10.46 H
3109 -57.49 -13 -44.49 -72.91 -65.61 1.29 11.56 H
H
H
H
Lowest
1554 -51.23 -13.00 -38.23 -59.25 -56.49 0.89 8.31 \Y,
2332 -57.54 -13 -44.54 -70.86 -64.74 1.11 10.46 \%
3109 -57.08 -13 -44.08 -72.83 -65.20 1.29 11.56 Y,
\Y,
\%
\%
1559 -45.17 -42.15 -3.02 -53.86 -50.45 0.89 8.32 H
2339 -54.63 -13 -41.63 -68.41 -61.84 1.11 10.47 H
3119 -55.57 -13 -42.57 -71.01 -63.71 1.29 11.59 H
H
H
H
Middle
1559 -49.31 -42.15 -7.16 -57.32 -54.59 0.89 8.32 \Y,
2339 -55.97 -13 -42.97 -69.30 -63.18 111 10.47 Y,
3119 -55.89 -13 -42.89 -71.68 -64.03 1.29 11.59 \Y,
\%
Y,
Y,
TEL : 886-3-327-3456 Page Number 1 B1-111 of 23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG042406-07B

Highest

1564 -45.94 -42.15 -3.79 -54.56 -51.24 0.89 8.34 H
2347 -54.79 -13 -41.79 -68.48 -62.01 1.12 10.49 H
3129 -57.24 -13 -44.24 -72.71 -65.41 1.29 11.61 H
H
H
H
H
1564 -50.58 -42.15 -8.43 -58.58 -55.88 0.89 8.34 \%
2347 -57.32 -13 -44.32 -70.65 -64.54 1.12 10.49 \Y
3129 -56.83 -13 -43.83 -72.67 -65.00 1.29 11.61 \%
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 13/ 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1559 -54.04 -42.15 -11.89 -62.7 -59.32 0.89 8.32 H
2339 -57.37 -13 -44.37 -71.1 -64.58 111 10.47 H
3119 -56.94 -13 -43.94 -72.39 -65.08 1.29 11.59 H
H
H
H
H
Middle
1559 -58.25 -42.15 -16.10 -66.26 -63.53 0.89 8.32 \Y,
2339 -58.56 -13 -45.56 -71.88 -65.77 111 10.47 \Y,
3119 -56.66 -13 -43.66 -72.47 -64.80 1.29 11.59 \Y,
Y,
Y,
\Y,
\Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 71
LTE Band 71/ 20MHz / QPSK
Channel Frf&:in;y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1328 -40.68 -13 -27.68 -49.82 -47.16 0.83 7.31 H
1992 -58.69 -13 -45.69 -69.47 -67.62 1.04 9.97 H
2656 -56.18 -13 -43.18 -69.99 -65.88 1.19 10.89 H
H
H
H
Lowest
1328 -40.06 -13 -27.06 -48.36 -46.54 0.83 7.31 \Y,
1992 -58.26 -13 -45.26 -68.07 -67.19 1.04 9.97 \Y,
2656 -55.17 -13 -42.17 -68.95 -64.87 1.19 10.89 Y,
\Y,
Y,
Y,
1352 -42.75 -13 -29.75 -52.03 -49.34 0.83 7.42 H
2024 -58.32 -13 -45.32 -69.61 -67.31 1.05 10.03 H
2696 -57.17 -13 -44.17 -71.16 -66.91 1.20 10.94 H
H
H
H
Middle
1352 -42.17 -13 -29.17 -50.49 -48.76 0.83 7.42 \Y,
2024 -58.03 -13 -45.03 -68.32 -67.02 1.05 10.03 Y,
2696 -57.24 -13 -44.24 -71.18 -66.98 1.20 10.94 \Y,
Y,
Y,
Y,
TEL : 886-3-327-3456 Page Number 1 B1-1140f 23

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG042406-07B

Highest

1360 -43.07 -13 -30.07 -52.4 -49.69 0.83 7.46 H
2040 -57.43 -13 -44.43 -69.01 -66.43 1.05 10.06 H
2716 -55.90 -13 -42.90 -69.99 -65.66 1.20 10.96 H
H
H
H
H
1360 -42.69 -13 -29.69 -51.01 -49.31 0.83 7.46 \Y
2040 -55.72 -13 -42.72 -66.27 -64.73 1.05 10.06 \Y
2716 -55.58 -13 -42.58 -69.62 -65.34 1.20 10.96 \%
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 66
LTE Band 66 / 20MHz / QPSK
Channel FTEAL:_E”; y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3420 -54.45 -13 -41.45 -70.37 -65.41 1.35 12.31 H
5135 -43.77 -13 -30.77 -65.72 -54.91 1.65 12.79 H
6843 -36.81 -13 -23.81 -62.18 -47.19 1.74 12.12 H
8558 -43.96 -13 -30.96 -71.69 -54.07 2.06 12.18 H
H
H
Lowest
3420 -50.16 -13 -37.16 -66.5 -61.12 1.35 12.31 Y,
5135 -44.70 -13 -31.70 -66.4 -55.84 1.65 12.79 \Y,
6843 -27.80 -13 -14.80 -52.77 -38.18 1.74 12.12 Y,
8558 -43.76 -13 -30.76 -72.13 -53.87 2.06 12.18 \Y,
\%
\%
3469 -51.99 -13 -38.99 -68.39 -63.06 1.35 12.43 H
5212 -43.96 -13 -30.96 -65.93 -55.19 1.67 12.90 H
6941 -34.49 -13 -21.49 -60.35 -44.74 1.73 11.98 H
8684 -42.21 -13 -29.21 -70.45 -52.27 2.07 12.13 H
H
H
Middle
3469 -50.40 -13 -37.40 -67.18 -61.47 1.35 12.43 \Y,
5212 -42.38 -13 -29.38 -64.16 -53.61 1.67 12.90 Y,
6941 -32.61 -13 -19.61 -58.01 -42.86 1.73 11.98 \Y,
8684 -42.86 -13 -29.86 -71.84 -52.92 2.07 12.13 Y,
Y,
Y,
TEL : 886-3-327-3456 Page Number 1 B1-116 of 23
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samranas. FCC RADIO TEST REPORT Report No. : FG042406-07B
3525 -49.40 -13 -36.40 -66.29 -60.55 1.37 12.52 H

5282 -45.80 -13 -32.80 -68.02 -57.11 1.68 12.99 H

7046 -30.87 -13 -17.87 -57.18 -40.95 1.74 11.83 H

8803 -34.64 -13 -21.64 -63.26 -44.65 2.07 12.08 H

10568 -36.98 -13 -23.98 -67.82 -45.45 2.43 10.90 H

H

H

Highest

3525 -53.17 -13 -40.17 -70.34 -64.32 1.37 12.52 \%

5282 -43.70 -13 -30.70 -65.66 -55.01 1.68 12.99 \Y

7046 -29.15 -13 -16.15 -55.01 -39.23 1.74 11.83 \%

8803 -40.84 -13 -27.84 -70.13 -50.85 2.07 12.08 \%

10568 -39.87 -13 -26.87 -70.43 -48.34 243 10.90 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number 1 B1-117 of 23
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 7
LTE Band 7 / 20MHz / QPSK
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
5004 -29.87 -25 -4.87 -51.89 -40.86 1.61 12.61 H
7506 -42.81 -25 -17.81 -69.15 -51.92 1.99 11.10 H
10008 -30.92 -25 -5.92 -60.49 -39.81 2.40 11.29 H
H
H
H
Lowest
5004 -27.06 -25 -2.06 -48.64 -38.05 1.61 12.61 \Y,
7506 -43.59 -25 -18.59 -69.9 -52.70 1.99 11.10 \Y,
10008 -27.86 -25 -2.86 -58.21 -36.75 2.40 11.29 Y,
\Y,
\%
\%
5052 -33.24 -25 -8.24 -55.24 -44.29 1.62 12.67 H
7578 -45.86 -25 -20.86 -71.82 -54.97 2.00 11.12 H
10107 -30.99 -25 -5.99 -60.81 -39.81 2.40 11.21 H
H
H
H
Middle
5052 -30.00 -25 -5.00 -51.63 -41.05 1.62 12.67 \Y,
7578 -46.61 -25 -21.61 -72.53 -55.72 2.00 11.12 Y,
10107 -26.98 -25 -1.98 -57.37 -35.80 2.40 11.21 Y,
\%
Y,
Y,
TEL : 886-3-327-3456 Page Number 1 B1-118 of 23
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samranas. FCC RADIO TEST REPORT Report No. : FG042406-07B
5100 -34.76 -25 -9.76 -56.74 -45.86 1.64 12.74 H

7656 -46.50 -25 -21.50 -72.37 -55.62 2.01 11.13 H

10206 -34.51 -25 -9.51 -64.58 -43.25 2.40 11.14 H

H

H

H

H

Highest

5100 -31.25 -25 -6.25 -52.93 -42.35 1.64 12.74 \%

7656 -45.11 -25 -20.11 -70.86 -54.23 2.01 11.13 \%

10206 -30.34 -25 -5.34 -60.76 -39.08 2.40 11.14 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number 1 B1-119 of 23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 41
LTE Band 41/ 20MHz / QPSK
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
5112 -30.40 -25 -5.40 -52.36 -41.52 1.64 12.76 H
7668 -40.33 -25 -15.33 -66.21 -49.45 2.01 11.13 H
10224 -29.95 -25 -4.95 -60.08 -38.68 2.40 11.12 H
H
H
H
Lowest
5112 -34.76 -25 -9.76 -56.44 -45.88 1.64 12.76 \Y,
7668 -44.24 -25 -19.24 -69.98 -53.36 2.01 11.13 \Y,
10224 -32.98 -25 -7.98 -63.42 -41.71 2.40 11.12 Y,
\Y,
Y,
Y,
5192 -36.44 -25 -11.44 -58.38 -47.65 1.66 12.87 H
7788 -42.63 -25 -17.63 -68.56 -51.76 2.03 11.16 H
10384 -32.51 -25 -7.51 -63.05 -41.11 2.39 10.99 H
H
H
H
Middle
5192 -42.54 -25 -17.54 -64.31 -53.75 1.66 12.87 \Y,
7788 -46.15 -25 -21.15 -71.79 -55.28 2.03 11.16 Y,
10384 -37.38 -25 -12.38 -67.88 -45.98 2.39 10.99 \Y,
Y,
Y,
Y,
TEL : 886-3-327-3456 Page Number 1 B1-120of 23
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samranas. FCC RADIO TEST REPORT Report No. : FG042406-07B
5274 -34.16 -25 -9.16 -56.36 -45.46 1.68 12.98 H

7908 -39.59 -25 -14.59 -66.21 -48.72 2.05 11.18 H

10548 -32.69 -25 -7.69 -63.53 -41.18 241 10.90 H

H

H

H

H

Highest

5274 -40.30 -25 -15.30 -62.24 -51.60 1.68 12.98 \%

7908 -45.28 -25 -20.28 -71.69 -54.41 2.05 11.18 \%

10548 -36.82 -25 -11.82 -67.38 -45.31 241 10.90 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number 1 B1-1210f 23
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 41C

LTE CA 41C / 20MHz+20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5148 -42.15 -25 -17.15 -64.1 -53.31 1.65 12.81 H
7722 -47.41 -25 -22.41 -73.31 -56.53 2.02 11.14 H
10296 -40.39 -25 -15.39 -70.69 -49.06 2.39 11.06 H
H
H
H
Lowest
5148 -32.24 -25 -7.24 -53.95 -43.40 1.65 12.81 \Y,
7722 -44.69 -25 -19.69 -70.39 -53.81 2.02 11.14 \Y,
10296 -37.90 -25 -12.90 -68.36 -46.57 2.39 11.06 Y,
\Y,
Y,
Y,
5208 -46.51 -25 -21.51 -68.47 -57.74 1.66 12.89 H
7812 -47.50 -25 -22.50 -73.5 -56.63 2.03 11.16 H
10422 -38.60 -25 -13.60 -69.22 -47.17 2.39 10.96 H
H
H
H
Middle
5208 -37.05 -25 -12.05 -58.84 -48.28 1.66 12.89 \Y,
7812 -44.74 -25 -19.74 -70.45 -53.87 2.03 11.16 Y,
10422 -35.35 -25 -10.35 -65.85 -43.92 2.39 10.96 \Y,
Y,
Y,
Y,
TEL : 886-3-327-3456 Page Number 1 B1-122 of 23
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samranas. FCC RADIO TEST REPORT Report No. : FG042406-07B
5268 -41.01 -25 -16.01 -63.19 -52.31 1.68 12.98 H

7902 -46.81 -25 -21.81 -73.4 -55.94 2.05 11.18 H

10539 -39.27 -25 -14.27 -70.11 -47.76 241 10.90 H

H

H

H

H

Highest

5268 -33.46 -25 -8.46 -55.39 -44.76 1.68 12.98 \%

7902 -44.20 -25 -19.20 -70.56 -53.33 2.05 11.18 \%

10539 -35.10 -25 -10.10 -65.66 -43.59 241 10.90 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number 1 B1-123 0f 23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

<Diversity Antenna>

LTE Band 12
LTE Band 12/ 10MHz / QPSK
Channel Frf&:in;y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1400 -60.95 -13.00 -47.95 -70.52 -65.60 0.84 7.64 H
2096 -51.92 -13.00 -38.92 -64.52 -58.84 1.06 10.13 H
2800 -57.69 -13.00 -44.69 -72.11 -65.38 1.22 11.06 H
H
H
H
Lowest
1400 -62.10 -13.00 -49.10 -70.44 -66.75 0.84 7.64 \Y,
2096 -53.18 -13.00 -40.18 -64.68 -60.10 1.06 10.13 \Y,
2800 -57.50 -13.00 -44.50 -71.86 -65.19 1.22 11.06 Y,
\Y,
\%
\%
1408 -60.63 -13.00 -47.63 -70.17 -65.31 0.85 7.68 H
2112 -51.76 -13.00 -38.76 -64.65 -58.70 1.06 10.16 H
2816 -57.27 -13.00 -44.27 -71.75 -64.97 1.23 11.08 H
H
H
H
Middle
1408 -62.74 -13.00 -49.74 -71.06 -67.42 0.85 7.68 Y,
2112 -53.51 -13.00 -40.51 -65.28 -60.45 1.06 10.16 Y,
2816 -57.79 -13.00 -44.79 -72.23 -65.49 1.23 11.08 \Y,
\%
Y,
Y,
TEL : 886-3-327-3456 Page Number :Bl1-2110f6
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG042406-07B

Highest

1416 -59.47 -13.00 -46.47 -68.98 -64.19 0.85 7.71 H
2120 -49.38 -13.00 -36.38 -62.41 -56.33 1.07 10.17 H
2824 -57.77 -13.00 -44.77 -72.28 -65.48 1.23 11.09 H
H
H
H
H
1416 -62.88 -13.00 -49.88 -71.18 -67.60 0.85 7.71 \Y
2120 -49.91 -13.00 -36.91 -61.81 -56.86 1.07 10.17 \Y
2824 -57.66 -13.00 -44.66 -72.14 -65.37 1.23 11.09 \%
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

:B1-2120f6




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 71
LTE Band 71/ 20MHz / QPSK
Channel Frf&:in;y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1328 -59.13 -13 -46.13 -68.27 -65.61 0.83 7.31 H
1992 -60.08 -13 -47.08 -70.86 -69.01 1.04 9.97 H
2656 -58.56 -13 -45.56 -72.37 -68.26 1.19 10.89 H
H
H
H
Lowest
1328 -62.26 -13 -49.26 -70.56 -68.74 0.83 7.31 \Y,
1992 -61.81 -13 -48.81 -71.62 -70.74 1.04 9.97 \Y,
2656 -58.80 -13 -45.80 -72.58 -68.50 1.19 10.89 Y,
\Y,
Y,
Y,
1352 -58.95 -13 -45.95 -68.23 -65.54 0.83 7.42 H
2024 -60.32 -13 -47.32 -71.61 -69.31 1.05 10.03 H
2696 -58.79 -13 -45.79 -72.78 -68.53 1.20 10.94 H
H
H
H
Middle
1352 -61.79 -13 -48.79 -70.11 -68.38 0.83 7.42 \Y,
2024 -61.22 -13 -48.22 -71.51 -70.21 1.05 10.03 Y,
2696 -58.61 -13 -45.61 -72.55 -68.35 1.20 10.94 \Y,
Y,
Y,
Y,
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FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG042406-07B

Highest

1360 -59.20 -13 -46.20 -68.53 -65.82 0.83 7.46 H
2040 -60.00 -13 -47.00 -71.58 -69.01 1.05 10.06 H
2716 -58.09 -13 -45.09 -72.14 -67.85 1.20 10.96 H
H
H
H
H
1360 -61.80 -13 -48.80 -70.12 -68.42 0.83 7.46 \Y
2040 -61.10 -13 -48.10 -71.65 -70.11 1.05 10.06 \Y
2712 -58.29 -13 -45.29 -72.29 -68.04 1.20 10.95 \%
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 66
LTE Band 66 / 20MHz / QPSK
Channel FTEAL:_E”; y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3422 -51.70 -13 -38.70 -67.64 -62.67 1.35 12.31 H
5133 -43.24 -13 -30.24 -65.19 -54.38 1.64 12.79 H
6844 -31.17 -13 -18.17 -56.54 -41.55 1.74 12.12 H
8555 -42.22 -13 -29.22 -69.94 -52.34 2.06 12.18 H
10267 -38.01 -13 -25.01 -68.24 -46.70 2.39 11.09 H
H
Lowest
3422 -51.36 -13 -38.36 -67.72 -62.33 1.35 12.31 \Y,
5133 -43.25 -13 -30.25 -64.95 -54.39 1.64 12.79 Y,
6844 -28.35 -13 -15.35 -53.33 -38.73 1.74 12.12 Y,
8555 -44.14 -13 -31.14 -72.49 -54.26 2.06 12.18 \Y,
10267 -39.62 -13 -26.62 -70.07 -48.31 2.39 11.09 \Y,
\%
3472 -50.46 -13 -37.46 -66.88 -61.54 1.35 12.43 H
5208 -43.55 -13 -30.55 -65.51 -54.78 1.66 12.89 H
6944 -28.02 -13 -15.02 -53.9 -38.27 1.73 11.98 H
8680 -39.42 -13 -26.42 -67.65 -49.48 2.07 12.13 H
10417 -38.30 -13 -25.30 -68.91 -46.87 2.39 10.97 H
H
Middle
3472 -50.41 -13 -37.41 -67.21 -61.49 1.35 12.43 \Y,
5208 -39.05 -13 -26.05 -60.84 -50.28 1.66 12.89 Y,
6944 -28.35 -13 -15.35 -53.77 -38.60 1.73 11.98 \Y,
8680 -43.10 -13 -30.10 -72.07 -53.16 2.07 12.13 Y,
10417 -40.34 -13 -27.34 -70.84 -48.91 2.39 10.97 Y,
Y,
TEL : 886-3-327-3456 Page Number :B1-2150f6
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samranas. FCC RADIO TEST REPORT Report No. : FG042406-07B
3525 -50.28 -13 -37.28 -67.17 -61.43 1.37 12.52 H

5282 -42.50 -13 -29.50 -64.72 -53.81 1.68 12.99 H

7046 -27.72 -13 -14.72 -54.03 -37.80 1.74 11.83 H

8803 -35.51 -13 -22.51 -64.13 -45.52 2.07 12.08 H

10568 -36.85 -13 -23.85 -67.69 -45.32 2.43 10.90 H

H

H

Highest

3525 -52.26 -13 -39.26 -69.43 -63.41 1.37 12.52 \%

5282 -41.52 -13 -28.52 -63.48 -52.83 1.68 12.99 \%

7046 -27.71 -13 -14.71 -53.57 -37.79 1.74 11.83 \%

8803 -40.50 -13 -27.50 -69.79 -50.51 2.07 12.08 \%

10568 -39.80 -13 -26.80 -70.36 -48.27 2.43 10.90 \Y

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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